
r 

-< 
0 
:JJ 
7' 
0 
< 

en 
0 
z 

co 
0 
:JJ 
C) 
I 
� 
)> 
:JJ 
z 
m 
:JJ 

-.J 

OPEN COMPRESSOR PARTS LIST (CONTINUED) 

Item 
Model 53-59 Model 67-76 Model 85-95 

No. Description YORK Quan. YORK Quan. YORK 
Part No. Part No. Part No. 

156 Bushing, Pipe, 3/8 MPT x 1 /4 NPT 023-05810 1 - - -

157 Bushing, Pipe, 3/4 x 1 /2 - - - - 023-04010 
158 Bushing, Pipe, OD Hex 3/4 x 1/4 - - 023-04039 1 023-04039 
159 Bushing, Pipe, 3/4 NPTE x 3/8 NPTI - - 023-04016 1 -

160 Bushing, Pipe, 3/8 x 1/2 NPT - - - - -

161 Control Shaft 029-11856 1 029-11856 1 029-11856 
162 Gasket, 2-1/2 O.D. x 2 I.D. x 1/16 Thk. t 028-00781 1 • 028-00781 1 • 028-00781 
163 Shaft Control Cover 064-13909 1 064-13909 1 064-13909 
164 Special Washer 064-08815 1 064-08815 1 064-08815 
165 Screw, Cap 12 Pt. Hd. 1/2 - 20 UNF x 6 Lg. 021-11998 1 021-11998 1 021-11998 
166 Lever, PRV Device Internal 364-28447 1 364-20399 1 364-21442 
167 Lever, PRV Device See Figs. 9 & 10 1 See Figs. 18 & 19 1 See Figs. 27 & 28 
168 Pin Insert, 3/32 Dia. x 3/8 Lg. 029-04551 2 029-04551 2 029-04551 
169 Screw, Special, 3/8 - 24 UNF x 1-5/8 Lg. 064-10825 1 064-10825 1 -

170 Screw, Special, 3/8 - 24 UNF x 2-3/4 Lg. 064-28428 1 - - -

171 Screw, Special, 1 /2 - 20 UNF x 5-3/8 Lg. - - - - 064-09078 
172 Fill Piece 064-28446 1 064-12328 3 064-09070 
173 Fill Piece 064-10821 1 - - 064-09069 
174 Lockwasher, Spring, 3/8 021-05269 1 021-10815 1 -

175 Lockwasher, Spring, 1 /2 - - - - 021-05271 
176 Pin, Cotter 3/32 Dia. x 3/4 Lg. 021-01083 1 021-01083 1 021-01083 
177 Nut, Hex. Reg. 3/8 - 24 UNF 021-00474 3 - - -

178 Nut, Hex. Reg. 1/2 - 20 UNF - - - - 021-10171 
179 Rod, Adjustable 064-10823 1 064-12314 1 064-09080 
180 Bearing, Rod End Spherical 029-08343 2 029-08343 2 029-07015 
181 Screw, Special 1/2 - 20 UNF - 3 x 1-3/4 Lg. - - - - 064-09079 
182 Screw, Cap Hex. Hd., 1/4-20 UNC-2A x 3/4 Lg. - - - - -

183 Screw, Cap Hex. Hd., 1 /4-20 x 1 ·' Lg. 021-11914 2 021-11914 1 021-11914 
184 Screw, Cap Hex. Hd., 1/4-20 x 1-1/2 Lg. - - 021-02399 1 -

185 Screw, Cap 12 Pt. Hd. 5/16-24 UNF x 1-3/4 Lg. 021-11532 1 021-11532 1 021-11532 
186 Reducer Screw 3/4 x 1 /2 023-09845 1 023-09845 1 023-09845 
187 Screw, Cap 12 Pt. Hd., 5/16-18 UNC x 1" Lg. 021-12039 4 021-12039 4 021-12039 
188 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 1" Lg. 021-11149 6 - - -

189 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 1-1/4 Lg. 021-11141 19 021-11141 21 021-11141 
190 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 1-1/2 Lg. 021-11175 13 021-11175 11 021-11175 
191 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 1-3/4 Lg. 021-11916 5 - - 021-11916 
192 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 7 /8 Lg. 021-11139 4 021-11139 4 -

193 Screw, Cap 12 Pt. Hd., 3/8-16 UNC-3A x 2" Lg. - - 021-11917 6 -

194 Screw, Cap 12 Pt. Hd., 3/8-16 UNC x 2-1/4 Lg. - - - - 021-11920 
195 Screw, Cap 12 Pt. Hd., 3/8-24 NF x 1" Lg. - - - - 021-11103 

t Parts included in Field Replacement Kit - Models L TD53 & L TD59 - Part No. 464-29624 
• Parts included in Field Replacement Kit - Models L TD67 & L TD76 - Part No. 464-29626 
• Parts included in Field Replacement Kit - Models L TD85 & L TD95 - Part No. 464-29628 
* Parts included in Field Replacement Kit - Models LTD 108, L TD120 and L TD126 - Part No. 464-29630 

Model 108-120 

Quan. YORK 
Part No. 

-

2 023-04010 
1 -
- -

- 023-03987 
1 029-11856 
1 * 028-00781 
1 064-13909 
1 064-08815 
1 See Item 57 
1 364-22708 
1 See Figs. 35 & 36 
2 029-04551 
- -

- -

1 -

1 064-09070 
1 -

- -

1 -

1 021-01083 
- -

3 021-10171 
1 064-09080 
2 029-07015 
1 064-09079 
- 021-01379 
2 -

- -

1 021-11532 

1 -

4 021-12039 
- -

4 021-11141 
8 021-11175 

20 021-11916 
- -

- -

2 -

6 -

Quan. 

-

1 

-

-

1 

1 

1 

1 
1 

1 
1 

1 
2 
-

-
-

2 
-

-

-

2 
-

2 
1 

2 

2 
2 
-
-

1 

-

4 
-

10 
32 
14 
-

-
-
-

-n 
0 
:lJ 

s 

§ 
(J1 

-c 
... 

!3 

I 




